Choose Category

     Quick Search   Minimize
  

Product List
Blade Plow - Hub & Wheel assembly, walking tandem
Quantity 
 

 

 

KeyQtyPart #Description
11703585 Blade plow standard welded assembly
11802391 8 bolt hub & spindle assembly, short
21320723 4' HSB PLOW BLADES hard surfaced bottom
21320724 4' HST PLOW BLADES hard surfaced top
21703642 Walking dual axle - 8 bolt
31802390 8 bolt hub & spindle assembly, Long
310102-006Hex nut, 7/16"
(Not Available)
44100-158BOLT,HHCS.3/4-10 X 2 1/2 GR.5
(Not Available)
410100-410 Plow bolt, 7/16-14 X 1 1/2 GR.5
52100-212Bolt, 1/2-13 X 4 GR.5
(Not Available)
51102-111Hex nut, 1"
(Not Available)
62108-020Lock washer, 1/2"
(Not Available)
61108-025Lock washer, 1"
(Not Available)
72102-007Hex nut, 1/2"
(Not Available)
72102-009Hex nut, 3/4"
(Not Available)
82108-022Lock washer, 3/4"
(Not Available)
82110-001 Greese fitting, 1/4" - 28
92340172Tire, 12.5L-16SL,TL,14 Ply
(Not Available)
92340302 Wheel rim, 16 X W10
92802477 Tire & rim, 12.5L-16SL,14ply
91100-290Bolt, 1" X 6" GR.5
(Not Available)
101340288 8 bolt spindle, short 2 1/4" O.D. X 10 3/4" L
101340289 8 bolt spindle, long 2 1/4" O.D. X 14 7/8" L
102100-167Bolt, 3/4" X 6" GR.5
(Not Available)
112310077 Seal, 8 bolt hub
122120-122 Bearing cone, 1 7/8" I.D.
132120-216 Bearing cup
142110-003 Greese fitting, 1/8" - N.P.T.
152802667 Hub assembly, 8 bolt Includes: bearings, races, seal, wheel studs & nuts
162120-015 Bearing cup
172120-018 Bearing cone, 1 1/4" I.D.
182108-032 Retaining washer
192102-035 Castle nut, 3/4" U.N.F.
202104-024Cotter pin, 5/32" X 1 1/4"
(Not Available)
212302-206 Dust cover